
A GENERALIZED, STEADY-STATE SIMULATION 

OF 

WASTEWATER TREATMENT PLANTS 



A GENE~~IZED, STEADY-STATE SIMULATION 


OF 


WASTEWATER TREATMENT PLANTS 


by 

Patrick G. c. Tan, B.Eng. 

A Thesis 


Submitted to the Eaculty of Graduate Studies 


In Partial Fulfillment of the Requirements 


For the Degree 


MASTER OF ENGINEERING 


McMaster University 


January, 1972 


ii 



MASTER OF ENGINEERING Mcr.ffi.STER tJ""NIVERS ITY 
(Chemical Engineering) Hamilton, Ontario 

TITLE: 	 A Generalized, Steady-State Simulation 

of Wastewater Treatment Plants 

AUTHOR: 	 Patrick G. c. Tan, B.Eng. (McMaster 

University) 

SUPERVISOR: 	 Dr. J. D. Norman 

NUMBER OF PAGES: 

SCOPE AND CONTENTS: 

Laboratory and field measurements were combined with 
[...]
' 

' 3 

7 


6530 
 18.6 37 


5800 
 15.0·I 
 43 


8 
 5900 
 15.6 48 
 8 


9 
 5290 
 13.8 50 


10 
 5380 
 11.4 I 55 

' 

11 
 5290 
 10.8 
I 

57 


14 
 4700 
 7.8 59 
 12

I


15 
 6.64950 
 64 


16 
 4850 
 6.6 59 


17 
 4910 
 5.4 61 
 12 


( 

Temperature = 23 + 2°C 

pH = 7.4 + 0.4 

Air Rate = 1.0 litre air/hr/litre reactor volume 

Ash c,ontent of s.lud9e: 

initial = 1700 mg/1 


final = 1890 mg/1 


average = 1800 mg/1 




210 Converted Data: 

Aeration vss OUR SNDOC SDOC 
(~!;:) I(mgC/1) i (mg02/1/hr) , (mgC/1) · (mgC/1) 

0 2900 
 30.6 13 
 8 


1 ' 2650 25.2

I 
18 


2 ! 2600 21.6 24 


3 ! 
I 

2520 
 21.6 28 
 5 


4 2250 
 18.6 32 

J7 1900 
 15.0 38
I

1
8 1950 
 15.6 44 
 4 


9 
 1660 
 13.8 45 


10 
 1700 
 llo4 50 


11 
 1660 
 10.8 52 


14 . I 1380 
 7.8 53 
 6 


15 1500 
 6.6 59 

!

6 1450 
 6.6 54 


. ' i

17 1480 
 ! 5.4 55 
 6 


VSS = volatile suspended solids (mgC/1) (see 

Section 9.1) 

SDOC = soluble degradable organic carbon (mgC/1) 

= BOD5 {filtrate)/1.9 

SNDOC = soluble non-degradable organic carbon 

{mgC/1) 

= soluble organic carbon - SDOC 



211 

(b) Replicate Analyses on Five Simultaneously-drawn 

Samples: 


. Original Data: 


Sample 
Number 

Volatile 
Suspended 
Solids 
(mg/1) 

Oxygen 
Uptake 

Rate 
(mgo2/l/hr) 

Solub~el BOD5 
Organ~c 

Carbon (mg/1)(mgC/1) 

1 

2 

3
i 

I 4 

I 5 

3820 

3550 

3890 

3920 

3610 

12.6 

9.6 

9.6 

10.2 

12.0 

47 10.4 

51 7.6 

45 I 8.4 
I 

44 

I 
11.6 

51 6.4 
I 

NOTE: (a) 10 ml samples were used for VSS 

(b) dilution for BOD is 25%. Filtrate5 
is close to saturation. Hence no 

need for correction.o 2 

The above data is converted to the similar values 

used in the four responses for the objective function: 

Sample 
Number 

P+M 
(mgC/1) 

OUR 
(mg02/l/hr) 

S:NDOC 
(mgC/~) 

SDOC· 
(mgC/1) 

1 

2 

3 

4 

5 

1820 

1690 

1850 

1870 

1720 

12.6 

9.6 

9.6 

10.2 

12.0 

41 

47 

41 

38 

48 

s.s 

4.0 

4.4 

6.0 

3.3 

NOTE: (a) P+M = volatile suspended solids/2 .1 

(b) SDOC = BODs/1.9 

{c) SNDOC = soluble or']anic carbon SDOC 



212 

Variance - Covariance I>iatrix (18) 

Component 1 = .volatile suspended solids (mgC/1) 

Component 2 = oxygen uptake rate (mg02/hr/l) 

Component 3 = soluble non-degradable carbon (mgC/1) 

Component 4 = soluble degradable carbon (mgC/1) 

6450.0 7.5 -332.5 69.5 

-7.5 1.98 0.75 0.045 

-332.5 0.75 18.5 -4.325 

69.5 0.045 -4.325 1.213 

Inverse of Variance - Covariance Matrix 

0.139 -1.22 4.19 7.00 

-1.22 11.2 -36.8 -61.9 

4.19 -36.8 126.3 212.0 

7.00 -61.9 212.0 358.0 



APPENDIX E 

DATA FOR THE STRIPPING RATE OF PURGEABLE 


SOLUBLE ORGANIC CARBON BY AERATION WITH AIR 


RUN #E.1 Air Rate = 2.1 cu.ft.air/hr/cu.ft. reactor 

RUN #E.2 Air Rate = 1.0 cu.ft.air/hr/cu.ft. reactor 

RUN #E.3 Air Rate = 0.5 cu.ft.air/hr/cu.ft. reactor 

RUN #E.4 Air Rate = 1.5 cu.ft.air/hr/cu.ft. reactor 

213 


http:cu.ft.air/hr/cu.ft
http:cu.ft.air/hr/cu.ft
http:cu.ft.air/hr/cu.ft
http:cu.ft.air/hr/cu.ft


214 

RUN #E.l. 


Air Rate = 2.1 cu.ft.air/hr/cu.ft. reactor 


'!'ime (minutes) soc (mg/1) SPOC (mg/1) 

0 123 24 

1 118 19 

3 116 17 

5 115 16 

7 110 11 

10 113 14 

13 106 7 

17 106 7 

20 103 4 

25 102 3 

30 101 2 

40 99 0 

50 99 0 

Soluble non-purgeable organic carbon assumed 

to be = 99 mg/1 

soc = total soluble organic carbon 

SPOC = soluble purgeable organic carbon 

SPOC = soc - 99 

http:cu.ft.air/hr/cu.ft


215 

RUN #E.2. 


Air Rate= 1.0 cu.ft.air/hr/cu.ft. reactor 


Time (minutes) SOC {mg/1) SPOC (mg/1) 

0 126 20 

2 124 18 

5 121 15 

10 124 18 

15 118 12 

20 116 10 

25 118 12 

30 114 8 

40 112 6 

50 110 4 

60 109 3 

70 108 2 

80 106 0 

90 106 0 

Soluble non-purgeable organic carbon assumed 

to be = 106 mg/1 

SOC = total soluble organic carbon 

SPOC = soluble purgeable organic carbon 

SPOC = SOC - 106 

http:cu.ft.air/hr/cu.ft


----

216 

RUN #E.3. 


Air Rate = 0.5 cu.ft.air/hr/cu.ft. reactor 


!Time (minutes) soc (rng/1) SPOC (rng/1) 

0 131 
 20 


5 
 129 
 18 


10 
 128 
 17 


15 
 127 
 16 


20 
 126 
 15 


30 
 124 
 13 


40 
 122 
 11 


50 
 120 
 9 


60 
 119 
 8 


80 
 117 
 6 


100 I 115 

I 


4

I 


120 i 111 
 0 

! 
i 

·­
140 

I 

111 
 0 f 
f.. JJ 

Soluble non-purgeable organic carbon assumed 

to be = 111 rng/1 

soc = total soluble organic carbon 

SPOC = soluble purgeable organic carbon 

SPOC = soc - 111 

http:cu.ft.air/hr/cu.ft


217 

RUN #E.4. 


Air Rate = 1.5 cu.ft.air/hr/cu.ft. reactor 


Time (minutes) SOC (mg/1) SPOC (mg/1} 

0 130 32 

2 126 28 

5 121 23 

10 116 18 

15 113 15 

20 109 11 

25 106 8 

30 105 7 

40 102 4 

50 100 2 

60 98 0 

70 98 0 

Soluble non-purgeable carbon assumed 

to be = 98 mg/1 

soc = total soluble organic carbon 

SPOC = soluble purgeable organic carbon 

SPOC = SOC - 98 

http:cu.ft.air/hr/cu.ft


APPENDIX F 

DATA OF ACTIVATED SLUDGE 


SETTLING FROM P. LEUNG 


218 




219 

Effluent SVI l Frediction EffluentAeration 1-ll.SS 
Time ss (mg/1) ss (mg/1)(mg/1) 

(Hrs.) 

' 2100 
 38
35 
 101.30.5 

600 
 74 
 83.0 68
1.0 

3800 
 20 
 156
1.0 23 


220 
 93
3.0 91.3 96 


2100 
 34 
 26
3.0 97.9 

4000 
 9.5 171 
 18
3.0 

50
5.0 600 
 49
82.7 

14.53800 
 153 
 17
5.0 

5.5 2100 
 30 
 99.4 23 


Data of Peter Leung 


The predicted effluent sse was found to be 


2560
ss = e 
(MLSS)0.57 (TA)0.20 


2560 
or XRSS = = 
(MLSS)l.57 (TA)0.20(MLSS) 

The SVI was not found to correlate well. 

http:MLSS)l.57
http:MLSS)0.57


' Figure F.l~ Comparison of Observed Effluent Solids with Correlation 

(Data of P. Leung) 

100 

80 
r-1 

'­
~ ......... 


til 
til 

60 
..j.J
s:: 
Q) 
~ 

r-1 
4-1 
4-1 
l:il 

rc:1 40 
Q) 

> 
~ 
Q) 
en 

8 
20 

N 
N 

0 
0 100 

Using Correlation 

ss = 2560 

(MLSS)O.S7(TA)0.20 

• 

20. 40 60 80 

Predicted Effluent SS (mg/1) 

0 



APPENDIX G 

ANAEROBIC DIGESTION DATA 

(a) 	 Conventional Digester ­

Data of Rankine (32). 

(b) 	 High Rate Digester ­

Data of Torpey (50), Roy and 

Sawyer (34) and Estrada (12). 

221 




222 

(a) Conventional Digester
• ( .< ( . • • ( < '· t . 

Data of Rankine (32). 

Detention 
Time 

(days) 

Fraction Reduction 
of Volatile Solids 

= {1-R) 
(1-R} /R 

17 0.42 0.71 

26 0.39 0.64 

27 0.50 1.00 

29 0.37 0.59 

35 0.45 0.82 

35 0.63 1.70 

37 0.44 0.78 

39 0.52 1.09 

50 0.52 1.09 

53 0.55 1.22 

55 0.56 1.27 

65 0.64 1.77 

67 0.70 2.33 

75 0.57 1.33 

62. 0.53 1.13 



223 

(b) High Rate ~isester 

Source Detention Time Fraction Reduction 
(days) (l.... R) /Rof Volatile 

..solids. .= (1-R) /R 

.Torpey 	 14.0 0.56 1.27(SO) I 
I 

10.3 0.45 0.82 

8.3 0.47 0.70 

I 
6.4 0.45 0.82 

3.7 0.37 I 0.59 

Roy (34) 20.0 0.58 	 1.38 
J

15.0 0.57 	 l 1.33 

10.0 0.56 	 f 
i 

1.27 
l 

8.0 0.54 	 i '· 
j 

1.17 
I

6.0 0.52 	 1.09·' 

lEstrada(l2) ~ 22.5 I 0.61 I 1.58
j l22.0 0.54 	 1.17 

19.8 0.64 	 1.77I18.8 0.61 	 1.58
j

18.0 0.63 1.70 

15.9 0.68 2.12 

15.7 0.57 1.33 

I 
I 

14.8 0.48 0.92 
c 

13.9 0.40 0.67 

13.3 0.52 1.09 

12.0 '1.940.66 

10.1 0.42 0.71 



APPENDIX H 

INTER-RELATIONSHIPS BETWEEN ORGANIC CARBON, 

BIOCHEMICAL OXYGEN DEI~ND AND VOLATILE SUSPENDED SOLIDS 

224 




vssTBOD-DBODFiltrate DBODRaw Sewage vss 
.soc socDBOD TOC-SOC TOC-SOCSample TBOD TOC 

1 220 160 230 114 60 1.90 1.06 2.30 

2 300 226 320 110 58 1.96 1.13 1.90 

224 68 1.62 b 1.37 2.053 260 110177 

4 192 236 145 2.02 1.20 1.98289 72 

2865 218 149 85 1.75 1.23 2.14315 

244 149 2.01 1.42 2.156 310 187 74 

7 308 196 272 151 70 2.15 1.25 2.15 

' Average = 1.91 1.24 2.09 

---­ --~------ --- ­

Standard Deviation = 0.17 
- -· --- ­ -- ­ - ­

0.12 
---­ - ­ - --- ­ -- ­

0.11 
-------­

TBOD = total BOD5 (mg/1) 


DBOD = BOD5 of soluble organics (mg/1) 


"' TOC total organic carbon (mg/1)= U1 "' 
soc = soluble organic carbon (mg/1) 



APPENDIX I 


SIMULATION DATA AND RESULTS FOR THE DRURY LANE, 


BURLINGTON, SEWAGE TREATMENT PLANT 


226 




227 


BURLINGTON DRURY LANE 
WATER POLLUTION CONTROL PLANT 

PLANT 

1 

I 
I 
I 
I 
I 

' 
I 

I .. 

' 
I . 
I ~ 

BYPASS 
INFLUENT 

r----- --.--------

p R I I!-! ARY 

SEDIMEN+T AT I 0 N 

L...---..1.....-T-' A IN ._K_s-+---' 

-- -=-=-~t-r------., 

RAW SLUDGE 

TANK 

--- :._-- _,""-- -· 
EFFLUENT 

" 
I SECONDARY BYPASS 
r---------, 
I I 

I~ I 
I p 1 , I 
I I 
I I DIGESTED SLUDGE 
I TO [
I 

TANK TRUCKI 
I ~+ 

~I 
~ 

AERATION TANK §I 

~I 
i+ 

I 
I .. 

1 
I 
I 
I 
L_ 

TO LAKE ONTARIOCHAMBER 



228DESIGN 0;'\TA 

PROJECT NO. 2-0051-60 THEATMENT Activated Sludge 

DESIGN FLOW 2. 5 mgd DESIGN POPULATION 30,000 

BOD - Raw Sewage 200 mg/.1 SS - Raw Sewage 180 mg/1 
-Removal 90% -Removal 90% 

PIUMARY TREATMENT 

Screening 

1" bar screens 

Grit Hem oval 

Typ(•: Grit ch:umcls 

Helention: 0. 8 min 


Primary Sedimentation 

Type: Walker Process 

Size: Two 49. 31 x 181 x 12. 25' 


(135, 700 gal) 
Hetention: l.:3hr 
Loading: Surface, 1400 gal/ft2/day 

Weir, 	17,100 gal/ft/day 

SECONDARY THEATMENT 

Aeration T~mks 

T~'pc; Diffused air; triple-pass 
S:iz(~: 	 Two tanks, each with 

2 passes 118' x 18' x 10. 7' 
1 pass 85. 5' x 181 x 10.71 

( S~l:l, 000 gal. total) 
Hctention: s. 0 hours 

Air Supply 

One Sutorbilt- 1500 cfm 
Two Roots-Connerville- 750 cfm 

Diffusers:- (each tank) 

1) 132 Schumacher Brandel tubes in 
first two passes 

2) 41 Spargers on 2' centres in third 
pass 

Secondary Sedimentation 

Typl~: ~~~·x Unitulw Tow- Br·o 
Hi:w: Two 50' dia x I0. G' swd 

(2GO, 000 ~al) 
Retention: 2. 5 hr 
Loading: Surface, 1000 gal/fl2/day 

Weir, 8500 gal/ft/day 

CHLORINATION 

Type: Kent 

Chlorine Contact Cha,11ber 

in outfall 

OUTFALL 

to Lake Ontario 

SLUDGE HANDLING 

Digestion System 

Type: Two-stage 

Primary-­
Size: Two 40' dia tanks (313, 000 gal 

total) 1 de.p-t" -= 20' 
Loading: 2. 7 lb/ft3/mo 

Secondary - ­
Size: One 401 dia tank (143, 000 gal)' 
Loading Total: 1.9 lb/ft3/mo 

d.eMh = 1rs 1 



229 
DATA SET FOR THE SIMULATION OF THE DRURY.LANE PLANT 


DRURY 
leO 
OeO 
l8e0 
16e0 
3e0 
l7e0 
l8e0 
-25e0 
leO 
leO 
leO 
leO 
leO 
4e0 
18e0 
660000e0 
OeO 
62e0 
55 eO 
OeO 
16.0 
1863e97 
OeO 
45le5 
54el 
OeO 
6.0 
149860e6 
OeO
1845.8 
9e44 o.o 
7e0 
9074.6 
OeO 
1845.8 
9.44 
OeO 
l8e0 
1.0 
3.0 
3.0 
49.3 
0.85 
2.0 
2e0

"leO 
leO 
3.0 

2·0 

leO 

32le5 
0.0028 
Oe08 
Oe07 
OeO 
OeO 
60000e0 
4.·0 
leO 
3e0 
leO 
?5000.0 
5.0 

leO 

2e0 

6e0 
1.0 
leO 
7.0 
OeO o.o 

LANE, BURLINGTON, STP 
leO leO 1e0 OeO 
OeO OeO o.o o.o 
25e0 leO 
lOeO leO 2.0 5.0 
4.0 6e0 5.0 12e0 
l3e0 l4e0 15e0 7.0 
1le0 24e0 

leO leO 1.0 1e0 
leO leO 1.0 1.0 
leO 1.0 1.0 1.0 
1e0 1.0 1.0 1.0 
leO 1.0 1.0 1e0 

7e0 66000.0 25.0 5.0 
4.0 o.o OeO o.o 
o.o 48.0 56.0 10.0 
OeO 18e0 3.0 6e0 
OeO 100.0 o.o o.o 
23e0 o.s 6e0 o.o 
9e0 186.7 40e0 6.5 
OeO o.o o.o o.o 
OeO 2751.5 14.5 163.9 
OeO 131.2 o.o 28e4 
OeO 15796.0 OeO o.o 
4499e4 o.o 979e1 o.o 
8e74 15060e6 25.04 4.5 
OeO OeO o.o o.o 
oeg 5086e3 OeO 1306.4 o. o.o o.o OeO 
0.32 144.2 OeO o.o 
l2e75 31.71 s.o OeO 
8.74 9lle98 25e04 4.5 
o.o o.o OeO o.o 
OeO 5086.3 OeO 1306.4 
OeO o.o o.o OeO 
0.32 144e2 OeO o.o 
12.75 31.71 8e0 o.o 
6.0 25.0 2.0 1.0 
13e0 16.0 7.0 o.o 
2.0 9.0 10.0 o.o 
18.0 12.25 60000.0 soooo.o 
0.1 2e0 700.0 0.2 
leO 16e0 o.o o.o 
2·0 19e0 o.o o.o 
3.0 OeO o.o o.o 
7e0 46.0 2.0 1.0 
8eO 3e0 o.o OeO 
4.0 o.o o.o o.o 
l8e0 10.7 3e0 Oe0014 
0.000002 2.2 0.54 Oe45 
90000.0 OeOOlO Oe005 Oe23 
250.0 o.o 3e0 1.0 
OeO OeO o.o OeO 
OeO o.o OeO 3e0 

9.0 22e0 2.0 leO 
4e0 OeO OeO OeO 
s.o 6.0 11e0 o.o 
0.20 982.0 aoooo.o 2e0 
Oe3 
17.0 15.0 2e0 2200eO 
6e0 o.o o.o OeO 
8.0 7e0 OeO o.o 
4.0 15.0 o.o 3e0 
6e0 o.o o.o o.o 
6.0 o.o OeO o.o 
2e0 50 eO 101.0 5.0 
OeO o.o o.o o.o 
OeO OeO OeO o.o 



230 
l2e0 5e0 
lOleO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
9e0 l8e0 
OeO OeO 
OeO OeO 
OeO OeO 
OeO o.o 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
o.o OeO 
lOeO lleO 
leO 12.0 
leO l3e0 
11.0 l3e0 
leO 25e0 
leO 25e0 
l2e0 leO 
3e0 9e0 
leO l4e0 
leO 
13e0 l2e0 
1e0 l4e0 
leO l5e0 
40e0 20e0 
leO leO 
l4e0 l2e0 
leO 15e8
2e0 l6e 
40e0 18e0 
Oel6 Oe08 
l5e0 2e0 
OeO OeO 
o.o OeO 
lleO 10.0 
leO OeO 
o.o OeO 
o.o o.o 
OeO o.o 
OeO o.o 
o.o o.o 
16·0 leO 
1·0 18.0 
3.0 12.0 
leO o.o 
17.0 4e0 
1.0 14.0 
leO l4e0 
l8e0 leO 
2e0 5.0 
leO 25e0 
1.0 
24e0 16.0 
o.o OeO 
o.o OeO 
l8e0 13.0 
4.0 OeO 
7.0 l4e0 
OeO OeO 

RUN WITH AVERAGE 

l6e0 Oe001 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
62e0 3e0 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO .o.o 
o.o OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
OeO OeO 
l5e0 Oe77 
OeO OeO 
OeO I 0 e 0 

l5e0 5e0 

OeO OeO 
OeO OeO 
l6e0 OeO 
lOeO lleO 
OeO OeO 


24e0 2e0 

OeO o.o 
OeO OeO 
2e0 40e0 
OeO 1.0 
24e0 1e0 
OeO OeO 
l7e0 OeO 
1e0 40eO 
OeO leO 
50 eO 101e0 
o.o o.o 
o.o o.o 
4.0 0.001 
OeO OeO 
OeO OeO 
o.o o.o 
o.o OeO 
o.o o.o 
OeO o.o 
18.0 OeO 
OeO o.o 
1.0 l9e0 
OeO 
15e0 o.o 
o.o OeO 
OeO OeO 
l6e0 o.o 
leO o.o 
OeO OeO 

35.0 o.o 
OeO o.o 
OeO OeO 
2e0 9e0 
5.0 6.0 
l6e0 l7e0 
OeO OeO 

FLOW CONDITIONS -1969 

101e0 
OeO 
OeO 
o.o 
OeO 
OeO 
OeO 
aeo 
OeO 
OeO 
OeO 
OeO 
o.o 
OeO 
OeO 
OeO 
OeO 
OeO 
OeO 
OeO 
Oe5 
OeO 
OeO 
OeO 
OeO 
OeO 
o.o 
OeO 
OeO 

2e0 
OeO 
OeO 
leO 

2e0 
OeO 
OeO 
Oe60 

5e0 
OeO 
OeO 
leO 
OeO 
o.o 
OeO 
o.o 
o.o 
OeO 
OeO 
o.o 
OeO 

9.0 
o.o 
o.o 
o.o 
o.o 
o.o 

OeO 
o.o 
o.o 
OeO 
a.o 
o.o
0 e 0 , 



U$$$$$$$$$$$ C.ASE 1 $$~$$$$$~$$$$ 

RUN WITH AVERAGt FLOW CONDITIONS -1969 

END OF L OOF 1 

END OF LOOP 2 

END OF LOOP 3 

END OF L GOP 4 

tND OF LOOP 5 
•• ..... , ••• VALUE. • ••• ••• FRAC

3 80940,35 -.OOOC34 
4 2 s • 01+ • 0 0 0 c0 0 
5 2.50 o.oooooo 
6 808651.26 -.000034 
7 3.79 .ooa75S 

8 487.11 -.00015€ 

9 7.87 -.000537 


10 351.11 -.000526 

11 1779.03 -.000034 

12 1006.39 -.000151 

1 3 7 7 2 • 64 • 0u0 1 2 0 
15 198.70 .000375 
16 279.32 -.000527 
18 1.21 -.OOOG03 
21 7.61 -.000566 
23 117.30 -.00334~ 
27 10.32 -.00707~ 
28 25.65 -.001444 
29 6,47 -.003722 

END OF LOOP 6
•••co NVE RGEIJ 

END OF LOOP 101 

END OF LOOP 1 ~ 

END. OF LOOP 2 
.v.r1..llCONVE RG£0 

END OF LOOP 102 
"'"'•CO NV£ RGEO 

$$$$$ FINAL OUTPUT STREAMS FOR MODULE w18 MIXER1 $$$$1 N 

.... 
25.000 8. 7 46 6587b.308 25. 0 4 2 1.500 

6,406 14.324658757.355 0. 0 0 0 10.050 
13. 547 7.653 5.894 o. 0 0 0 1.517 


1:.127 0. 0 0 0 o.oou o. 0 0 0 .oo' 

95.51? 0. 0 0 0 o.ooo6.194 .211 

o.ooo 8.4 01 20.892 5,2E9 o.ooo 

$$$$$ FINAL OUTPUT STREAMS F~R MODULE 11 CJwLOR1 $$$$$ 


25. 0 0 0 a. 7 46 65876.308 25.0.42 1.500 
·"·--~-=-.:...:::::-=-~ ,.n -·- ·-·- - .. ..,r.-· x&i.e="t:c:i~±n--··~w· 

http:808651.26


658757.355 
13. 54 7 

2 .1.27 
6 .194 
o.ooo 

o.ooo. 
7 .b 53 
o.ooo 

• 211 
8,4 01 

10. 05 0 
5.894 
o.ooo 

95.515 
20.892 

6. 4 0 E o. 0 0 0 
o.ooo 
o. 0 0 0 
5.269 

!$$$$ FI~AL OUTPUT STREilMS FOR MODULE 16 - MIXER1 

12.000 
660000.000 

197 .. 538 
40.920 
36.30 0 
o.ooo 

7 .o 0 0 
2.& 4 0 

128,898 
0. 0 0 0 
0. 0 0 0 

15.180 

66008.582 
101.640 
31.680 
11.880 
66.000 

.330 

25. 0 0 0 
40.260 
36. 9 6 0 
1.980 o. 0 0 0 
3.960 

1. 0 0 0 
0. 000 o.ooo 
o.ooo 
0. 0 0 0 o.ooo 

7,000· 
0. 0 0 0 
0. 0 0 0 
0. 0 0 0 
0. 0 0 0 
0. 0 0 0 

o.ooo 
u.oou o.ooo 
o.ooo o.ooo 
o.ooo 

25. 0 0 0 a. o o o 
o. 0 0 0 
o. 0 0 0 
o. 0 0 0 o. 0 () 0 

19.000 
0. 0 0 0 o.ooo 
0. 0 0 0 
0. 0 0 0 
o.ooo 

7. 0 0 0 
0. 0 0 0 o. 0 0 0 

. o.ooo 
0. 0 0 0 
0. 0 0 0 

o.ooo 
o.ooo o.ooo 
o.ooo 
o.ooo 
o.ooo 

25. 0 c 0 
o. 0 0 0 o. 0 0 0 
o. 0 0 0 
o. 0 0 0 
o. 0 0 0 

$$$$$ FINAL OUTPUT STREAMS FOR MOCULE 10 - G~IT1 

13.000 
660000.000 

194.176 
40.920 
36.300 o.ooo 

7. 0 0 0 
2.6 4 0 

128.898 
0. 0 0 c 
o. 0 0 0 

15.180 

66008.582 
101.64 0 

28.318 
11.880 
66,000 

.330 

25. 0 0 0 
40.260 
36. 9 6 0 
1.980 
o. 0 0 0 
3.960 

$$$$$ FINAL OUTPUT STREAMS FOR MODULE 1 - PRISET1 

2. 0 0 0 
667851.4E2 

102.242 
16. 872 
36.319 o.ooo 

8.9 92 
o.oao 

49.809 
0. 0 0 0 
.003 

23.570 

66790.415 
64.035 
15.615 

1.21(::
96.833 

.617 

25. 0 4 2 
40.31E 
36.818 
1.971 o. 0 0 0 
5.830 

g. 0 0 0 
2800.000 

183.813 
41.n44 

.15 2 
0. 00 0 

8.9 92 
O.:JOO 

119.376 
0. 0 0 0 

• 0 0 0 
• 0 g g 

287.893 
57.015 
64.283 o.ooo 

.406 
,003 

25. 0 4 2 
.16g
.154 .ooe 

o. 0 0 0 
.0(4 

10.000 
276.080 

22.957 
.007 
• 015 

o.ooo 

8.9 9 2 
0. 0 0 0 

2 2. 9 3 5 
0. 0 0 0 
.ooo 
.o 10 

28.745 
1 0. 93 8 

.006 
10.912 

• 04 0 
.ooo 

25. 0 4 2 
• 0 :1 7 
• 015 
.001 

o. 0 0 0 
• 0 0 2 

14.324 
1.517 
.oo~ 

o.ooo o.ooo 
$$11$ 

s.ooo 
14 2. 2 3 0 

6.€:00 
3. ~ 6 0 o.ooo 
o.ooo 
5.000 o.ooo. 
a.ooo 
o.ooo o.ooo 
o.ooo 
5,000 
o.ooc 
o.ooo 
a. coo 
o.ooo 
o.ooo 

$$ $~1 

4,500 
14 2. 2 3 0 

6,€:00 
3,S60
o.ooo 
o.ooo 

$$'!$'! 

3.500 
100.Eo2 

3, E 6 3 
3.995 o.ooo 
o.ooo 
3.500 

50.303 
15.194 

.017 
o.ooo 
o.ooo 

N 
w 
N 

3. 50 0 
13.136 

.oo~ 

.oo~ 
o.ooo 
o.ooo 

-·-· -. -·-·=---·--~- ...... -­ _,... ··~ 



.$$$$$ FINAL OUTPUT STREAMS 

3. 00 0 8, g 8 8 
667 861. 4E"2 o. 0 0 0 

102.242 49.8 09 
16. 872 0. 0 0 0 
36,31S • 0 0 3 

0. 0 0 0 23.5 7 0 

~$$$$ FINAL OUTPUT 'STREAMS 

8,000 8. 7 46 
140787,010 0. 0 0 0 

1656.203 935.58C 
260.073 0. 0 0 0 

1. 324 • 0 4 5 
0. 0 0 0 1. 79E 

7. 000 8. 7 46 
9073.592 0. 0 0 0 

106.741 60.297 
16.761 	 0. 0 0 0 

.085 • 0 0 3 
0. 0 0 0 e116 

$$$'1$ FINAL OUTPUT STREAMS 

4. 0 0 0 8, 7 4E 
808648.472 3. 7 9 0 

1 779. 02 s 1005.970 
278.858 0. 0 0 0 

7.600 .2 59 o.aoo 10.313 

~$$$$ FINAL OUTPUT STREAMS 

5. 0 0 0 a. 146 
658757.~36 0. 0 0 0 

13. 54 7 7.6 52 
2 .126 0. 0 0 0 
6.191 .2 11 o.oco 8,4 0 2 

6. o a o 8, 7 4E 
149 eto. c04 0 I 0 0 0 

1762.944 995.784 
·276. 731 0. 0 0 0 

1.408 • 0 4 8 
o.ooo 1. 9 11 

11.000 8, 7 4E 
30.533 o. 0 0 c 

2.535 2.5 3 5 
.aoo 0. 0 0 0 
.ooc • 0 0 0 

o.ooo • 0 0 0 

1$$$$ FINAL OUTPUT STREAMS 

6. 0 0 0 a. 7 46 
149 660.604 o. 0 0 0 

.FOR MODULE 2 - Ml)CER1 $$ $i~ 

66790.415 
64.035 
15.615 

1.212 
96.833 

.617 

25. 0 4 2 
40.31E 
36. 818 
1.971 
0. 0 0 0 
5,830 

3. s 0 0 
100.66~ 

3,EE,3 
3.'395 
o.ooo 
o.ooo 

FOR MODULE 5 - CCNT02 ~$~~~ 

14148,710 
446.88J 
720.E23 

o.ooo 
20.413 

4,465 

25. 0 4 2 
1.3(:9 
o. 0 0 0 
0. 0 0 0 
o. 0 0 0 
1.12E 

4.500 
314.(:0~ 
18 5. 441 

• 0 0 0 
0. (J 0 0 o.ouo 

911.871 
28.801 
46.443 o.ooo 

1.316 
.288 

25. 0 4 2 .oee 
O. 0 G 0 
0. 0 0 0 o.ooo 
.073 

4. 50 0 
20.276 
11.<:52 .ooc 

o.ooo 
o.ooo 

FOR MODULE 3 - AC1SL1 $$$$$ 

8 0 94 0. 066 
486,895 
773.055 

1.207 
117.246 

25.646 

25. 0 4 2 
7,861 
o. 0 0 0 
o. 0 0 0 
o. 0 0 0 
6,4E8 

2.500 
35 0.!; 2 2 
198.'369 

.002 o.ooo 
o.ooo 

FOR MOCULE 4 - SECLAR1 $$ $~1 

65876.306 
10.048 

5,895 
o.oou 

95.513 
2 01892 

25.042 
6,404 
o, 0 G 0 
o. 0 0 0 o.ooo 
5. 2ES 

1.~00 
14.;31£ 
1.~17 

.002 o.ooo 
0. 0 0 0 

15060,581 
475.640 
767,160 

o.ooo 
21.728 

4.75;) 

3,179 
1,207 

.ooo 
1.207 

.004 

.001 

25. 0 4 2 
1.457 
o. 0 0 0 
o.. 0 0 0 
o. 0 0 0 
1.19'3 

25.042 
• 0 0 0 

o. 0 0 0 
o. 000 
o. 0 0 0 

• 0 0 0 

1. 50 0 
33 4. 75 4 
197.452 .ooo 

o.ooo 
o.ooo 

. 1,SOO 
1.449 
.ooo 
.ooo o.ooo 

o.ooo 

N 
w 
w 

FOR HOCULE 6 - SElSP1 $$$$ ~ 

15060.581 zs. 0 4 2 4.500 
475.640 1.457 334.754 

''· ·,-· •• - • · •· · • .••. - •.. ,-,,..,o,- u . ..:L_~~~-="-----"'='-",.....__.. __, _ _.-o'". ____,_,__~,·.-· . ·"""·---.-.-_,....,:;_, ... 



1762.144
276. 31 

1. L.Q8
0 • c 0 ( 

$$$$$ FINAL 

8.ooo 
140 787.128 

1656 • 2 04 
259.976 

1. 323 
o.ooo 

7. 0 0 0 
9073.475 

106.739 
16.755 

• 085 
0. 0 0 0 

~$$$$ FINAL 

14.000 
3106.613 

209.305 
41. 651 

.168 
0. 0 0 0 

1$$$$ FINAL 

14.000 
3106.613 

209.305 
41. 65 j

.168 
0. 0 0 0 

~$$$$ FINAL 

15.000 
310c.c13 

93.557 
8. 36 7 

.168o • ·o o o 
$$$$$ FINAL 

16.000 
1863.<.:68 

8. 095 
• 841 
.101 

o.ooo 

17.000 
1242.645 

74.645 
4. 416 

995.784 
o.u 00 

• 0 4 8 
1.911 

OUTPUT STREAMS 

8. 7 46 
0. 0 0 0 

9·35 .4 9 3 
o. I) 0 0 

• 0 45 
1. 7 9E 

8, 7 4E 
0. 0 0 0 

60.2 91 
0. 0 0 0 

• 0 03 
.116 

OUTPUT STREAMS 

8,9 45 
0. u0 0 

144.84€: 
0. 0 0 0 

• 0 0 0 
.1 09 

OUTPUT STREAMS 

8.9 45 
0. u 0 0 

144.846 
0. 0 0 0 .ooc 

.1 0 9 

OUTPUT STREAMS 

9. 0 0 0 o.u 0(]
29.098 

0. 0 0 0 
• 0 0 0 

12.78E 

OUTPUT STREAMS 

9. 0 0 0 
0. 0 0 0 
2. 9 25 
o. 0 0 0 

• 0 0 0 
8. 3 8 3 

g. 0 0 0 
0. 0 0 0 

15,3 5€: 
0. 0 0 0 

767.160 u.oou 
21.728 
4.753 

FOR 	 MODULE 

14148.721 
446.841 
720.711 u.ooo 
20.413 

4.465 

911.859 
28.798 
46.449 

o.ooo 
1. 316 

.288 

FOR MODULE 

319.816 
69.160 
64.290 
12.119 

• 45 0 
.004 

FOR MODULE 

319.816 
69.160 
64.290 
12.119 

.450 
,004 

FOR MODULE 

314.448 
14.065 
64.290 

2.435 
45.717 

.004 

FOR MODULE 

186.728 
1.546 
5.143 

.245 
29.962 

,002 

127.218 
7.415 

59.146 
1. 28 5 

o. 0 0 0 
u. 0 0 0 
o. 0 c 0 
1.1C.:'a 

5 - CCt\T02 

25. Ql.j2
1.3E9 
0. 0 0 0 
o. 0 0 0 
o. 0 0 0 
1.126 

25. 0Lt2 
,088 

0. 0 0 0 
o. 0 ( 0 
o. 0 0 0 
.073 

12 - MIXER1 

25.042 
• 18 (:
.170 
.ooca 

o. 0 0 0 
• 0 2 7 

17 - SETSP1 

25.042 
.18t 
• 17 0 .oog

o. 0 0 0 
• 0 ~ 7 

13 - At-.OIG1 

40.000 
.2CS 
• 17 0 
,0(2 

o. 0 c 0 
2.7e3 

14 - At-.OIG1 

4 o. 0 0 0 
.154 
.027 
• 0 0 0 

o. 0 0 0 
1. 8 2 4 

l.t o. 0 0 0 
.102 
.142 
.001 

19 7 ,l.j'5 2 
,Q(JU 


o.ooo 

0. 0 0 0 

$$$21 

4. 50 0 
314,4 8 E 
185,497 

.ooo 
o.ooo 
o.ooo 

4.500 
20.268 
11.955 

• 0 0 0 
o.ooo 
o.ooo 

$$$11 

1.!;;00
64.888 
15.19€: 

.o1e o.ooo 
o.ooo 

$$$$$ 

10.500 
64.888 
15.196 

• o 1 e 
o.ooo 
0. 0 0 0 

$$11 ~ 

8. 50 0 
13.3t~ 

3.053 
.042 o.ooo 

o.ooo 
$$ $~ 1 

~ 

E.5no 	 w 
ll:oo1.595 

• 3 0 7 
.053 

o.ooo 
u,OOIJ 

E. 50 0 
7.036 
1.€:11 

.035 
·~·--=· 



.067 
0. 000 

i$$$$ FINAL 

25.000 
658757.336 

13 • 54 7 
2 .126 
6.191 o.ooo 

!1:$$$$ FINAL 

25.000 
658757.336 

13. 54 7 
2.126 
6.191 
0. 0 00 

OUTPUT 

OUTPUT 

• 0 0 0 
s.s 88 

STREAMS 

8. 7 46 
o. 0 0 0 
7.6 52 
0. 0 0 0 
' .211 
8.4 0' 

STREAMS 

8, 7 46 
0. 0 0 0 
7,6 52 
o. 0 0 0 
.211 

8,4 02 

19.975 
,002 

FOR MODULE 

65876,30b
10.048 

5.895
0,000

95.513 
20.892 

FOR MODULE 

65876.306 
10.048

5,895 
o.ouo 

95.513 
20.892 

o. 0 0 0 
1.216 

18 - MIXER1 

25. 0 ~ 2 
6.404 
o. 0 0 0 o. 0 0 0 
o. 0 0 0 
5,269 

11 - CHLOR1 . 
25. 0 4 2 
6.404 
o. 0 0 0 
o. 0 0 0 
o. 0 0 0 
5.269 

o.ooo 
o.ooo 

$$~il 

1,SOO
14.31S 

1,517
.002 o.ooo o.ooo 

$$$$ !t 

1.500 
14.31g

1.S17 
.002 o.ooo o.ooo 

N 
w 
U1 



$$$$$$$$~~2$~~$$$2$1~$$$$$$$$$$$$$$$2$~$$$$$$$$$~$$$$$$$$$$$$i$$$$$$$$$$$l$$$$$$!$$$$$$$$$$$$$$$$$$$$$$$$$ 


$ SUMMARY REPORT GN PLANT OPERATIONS - C~SE 1 


$$$$$$$$$$$$$$$$$$$$$$$$$$$$$$$$$$$$2$$$$$$$$$$$$$$$$$$$$$$$$$$!$$$$$$$$$$$$$$$$1$$$$$$$$$$$$$$$$$$$$$$$$$ 


STREAM 

RAW FEED 
INPUT TO PRI. CLARe 

EFF. OF PRI. CLAR. 

UNCE~FLOk PRI CLAR 
OUTPUT OF AER TANKS 

EFF. OF SEC. CL AR. 

UNCE~FLOW SEC CLAR 
RETU~N ACT. SLUDGE 

WASTE ACT. SLUDGE 
INPUT TO DIGESTER 

'DIGESTER SUPERNATE 

DIGESTED SLUDGE 

NUMBER 

18 


13 


2 


9 


4 


5 


6 


8 


7 


14 


16 


17 


FLOW 

66008.58 


66008. 58 


66790. 41 


287. 8 g 


80940. 07 


65876. 31 


15 060. 58 


14148.72 


911.86 

319.82 

186. 7 ~ 

127. 22 


DO 

4.00 

4.00 

0. 0 0 

o. 0 0 

4.69 

o. 0 0 

0. 0 0 

o. 0 0 

o. 0 0 

o. 0 0 

o. 0 0 

o. 0 0 

TOG 

153.98 

153.98 

95. 87 


19804.14 

601.55 

15.25 

3158.18 

3158.18 

3158.18 

21624.99 

828.20 

5828.41 

DOC 

E1. 00 

E1. 00 

60.37 

60.37 

9.72 

g. 72 


9. 72 


<3.72 

<3.72 

59. 87 


82.43 

82.43 

eoo 

215.47 

215.Lt7 

150.71 

17472.<30 

Lt33.06 

. 21.74 

22c2.72 

2222.72 

2222.72 

2o2e9.o9 

854.23 

5530.88 

ss 

2<39. 26 


2<34.17· 


153.08 


63847.75 


2197.95 


2U.56 


11705.68 


117 0s. 6 8 


11705.68 


65445.39 


Lt335.31 


58674.73 


vss 

1<35.27 

1<::5.27 

74.58 

Lt1LtE5.40 

1242.86 

11.62 

E€11.85 

EE11.85 

6€:11.85 

452'30.35 

1566.42 

12070.57. 

w "' 

0'1 

http:12070.57
http:452'30.35
http:6�:11.85
http:Lt1LtE5.40
http:1<::5.27
http:58674.73
http:Lt335.31
http:65445.39
http:11705.68
http:11705.68
http:63847.75
http:2o2e9.o9
http:21624.99
http:19804.14
http:14148.72
http:66008.58


APPENDIX J 


SIMULATION DATA AND RESULTS FOR THE SKYWAY, 


BURLINGTON, SEWAGE TREATMENT PLANT 


237 




238 


BURLINGTON SKYWAY 

WATER POLLUTION CONTROL PLANT 

·----------------------------· 


., 


.I 

Cl) 
Cl) 

~ 
> 
ID 

.-------1 
AERATED 

GRIT 

TANK P U M P 

H 0 U S E 

.--,-"('--,--r-.r• 

I I I l 

""' ., v 99 

AERATION 

I I l 

I CHLORINATION 

!) S E 0 I M 

I I 
v" 

T 

.~. 
I 

E .N T A 

~ -~---1 
T A N K S 

. EFFLUENT 

TO 
HAMILTON 

HARBOUR· 


JINFLUENT 

I I· I I 

+ ~ 

A N 

I 

T I 0 N 

• t 

K S 

J 

I

I 

I 

I 

1: 
I~ 
1;: 
lc 
1111 

I~ 

I~ 


I 
I 

1 

1 

r 

I 

I 

I 

lz '~
c 
1­
c 
z 

~~ 

lliC 

,~ 

~~ 

J:C 

I
• 

r 
SLUDGE 


HOLDING 


TANK 

2 



239 


PROJECT NO. 2-0105-62 DESIGN FLOW 6mgd 

BOD- Raw Sewage 200 mg/1. SS- Raw Sewage 200 mg/1 

PRETREATMENT 

Coarse Screening 

Type: Link Belt, mechanically-cleaned 
Size: 2!11 space 

Lift Station Pumps (@ 30' tdh) 

2 @ 6 mgd each; 2 @ 5 mgd each 

Screening 

Type: Link Belt, mechanically-cleaned 
Size: 111 space 

Type: Air degritter 
Size: One 20. 3' x 25' x 14. 2' 
Retention: 20. 8 min 

SFCOl\lDAHY TREATMENT 

Aeration Tanks 

Type: Diffused air, single pass 
Size: Six 270' x 27' x 15' 

(660,300 ft.,or 4.12 mil gal) 
Retention: 16.5 hr 
Loading: 9. 5 lb BOD/1000 ft3 

Air Supply 

Type: Hoffman multi-stage 

centrifugal blowers 
Size: 3- 4000 cfm (max); 1-6000 cfm (max) 
Diffusers · 

Type: Saran-covered flexofusers 
Spacing: 2 50 tubes per tank 

Secondary Sedimentation 

Type: Eimco 
Size: Four 60' x 60' x 121 swd 

(538, ooo gal) ( o"lj twa '"ft\PI~ted) 
Retention: 4.1 hours 
Loading: Surface, 434 gal/ft~ /day 

Weir, 7, 100 gal/ft/day 

CHLORINATION 

Type: Fischer & Porter 
Size: Two 2000 lb/day 

Chlorine Contact Chamber 

-nil 

- chlorination in outfall 


OUTFALL 

- to Hamilton Harbour 

SLUDGF HANDLING 

Type: Thickening tank, decanted 
Size: One 20' dia x 9' depth 

(2830 ft3 or 17 60 gal) 

3 



DATA SET FOR THE SIMULATION OF THE SKYWAY PLANT 
240 

BURLINGTON SKYWAY 
1.0 1.0 

STP 
1.0 1.0 o.o 

o.o 
14.0 
1.0 
5.0 
12·0 

o.o 
25.0 
2.0 
6.0 
9.0 

o.o 
1.0 
3.0 
7.0 
10.0 

o.o 

7.0 
8.0 
24.0 

o.o 

4.0 
11.0 

-25.0 
1.0 
leO 
r.o 
leO 
1.0 

1.0 
1·0 
r.o 
leO 
leO 

1.0 
1eO 
1.0 
t.o 
1.0 

1.0 
1.0 
1.0 
leO 
leO 

1.0 
1.0 
1e0 
1~0 
1.0 

3e0 
1.0 
1400000e0 
OeO 
l8e0 
55.0 
o.o 

7.4 
4.0 
o.o 
o.o 
o.o 
20.0 

140000.0 
OeO 
40.0 
5e0 
100.0 
1.0 

25e0 
OeO 
60.0 
8.0 
OeO 
6e0 

5e0 
OeO 
9e0 
7e0 
OeO 
o.o 

7.0 8.585 100227.0 25.0 5.5 
998359e7 
o.o 
1214.9 

OeO 
OeO 
OeO 

OeO 
5602.0 
o.o 

OeO 
o.o 
o.o 

OeO 
654.7 
OeO 

3e47 
o.o 

0.92 
0.054 

99.84 
34.54 

o.o 
6e15 

o.o 
OeO 

10.0 
13704.9 
o.o 

8.585 
o .. o 
o.o 

1371.4 
OeO 
900e0 

25.0 
o.o 
o.o 

5e5 
o.o 
12.0 

zo.o o.o o.o o.o o.o 
4.0 
o.o o·o.o 

10.o 
6 .o 

o.o 
10.0 

o.o 
o.o 

13.0 
1.0 1.0 17.0 o.o o.o 
2.0 
z.o 

1.0 
2.0 

10e0 
12.0 

o.o 
OeO 

o.o 
o.o 

1.0 
z.o 

o.o 
r5.0 15e0 3.0 Oe5 

1.0 
1.0 
3.0 

2.0 
3.0 
11.0 

o.o 
o.o 
15.0 

o.o 
o.o 
1.6 

o.o 
-o.o 
Oe5 

1.0 
reo 
4e0 
2e0 
leO 
270.0 
Oe0028 
o.os 
0.07 
o.o 
o.o 

3.0 
4.0 
7e0 
8e0 
5·0
27.0 
o.ooooo2 
120000e0 
250.0 
o.o 
o.o 

o.o 
OeO 
46e0 
4.0 
OeO 
15.2 
2e2 
oeoo1o 
o.o 
o.o 
o.o 

o.o 
OeO 
6e0 
OeO 
o.o 
3.0 
0.54 
Oe005 
3.0 
OeO 
OeO 

o.o 
OeO 
1.5 
o.o 
o.o 
Oe0014 
0.45 
0.23 
1.0 
o.o 
3e0 

240000.0 
5.0 

·1.0 
3e0 
1.0 

9.0 
s.o 
6e0 
Oe3 

22e0 
o.o 
7e0 
3600.0 

2e0 
o.o 
13e0 
8oooo.o 

1.0 
OeO 
OeO 
2.0 

125000.0 0.4 
6e0 
leO 
leO 
7•0 
1.0 
2·0
8.0 

4.0 
7.0 
7e0 
17.0 
7.0 
s.o 
s.o 

15.0 
o.o 
OeO 
15.0 
o.o 
9.0 
15.0 

OeO 
o.o 
o.o 
4.0 
o.o 
o.o 
0.6 

4e0 
OeO 
o.o 
4000o0 
o.o 
o.o 
0.10 

r.o 
2·£9 .. 
2·0 
r.o 

9.0 
10.0 
1.0 
6.0 
25.0 

o.o 
11.0 
16.0 
12·0 
o.o 

o.o 
o.o 
o.o 
o.o 
o.o 

o.o 
o.o 
o.o 
o.o 
o.o 

leO 
1000 
1· 

13·825. 
1500 o. 

5.0 
o.o 

o.o 
o.o 



1.0 
11.0 

25.0 
2.0 

o.o 
50.0 

o.o 
101e0 

o.o 
10.0 

241 

OeO OeO o.o o.o o.o 
OeO 
9e0 

OeO 
10.0 

OeO 
5.0 

o.o 
0.001 

o.o 
1.0 

leO o.o o.o o.o o.o 
OeO OeO o.o o.o o.o 
o.o 
o.o 
o.o 

o.o 
o.o 
o.o 

o.o 
OeO 
OeO 

OeO 
o.o 
OeO 

o.o 
OeO 
o.o 

OeO 
12.0 

o.o 
2e0 

OeO 
50.0 

o.o 
101e0 

OeO 
5e0 

o.o OeO o.o OeO OeO 
o.o OeO OeO OeO OeO 
10.0 
lOleO 

10.0 
o.o 

10.0 
o.o 

0.001 
OeO 

101e0 
OeO 

o.o OeO OeO Oe 0. o.o 
OeO OeO OeO OeO OeO 
o.o 
o.o 

o.o 
OeO 

o.o 
OeO 

OeO 
OeO 

OeO 
OeO 

OeO OeO OeO OeO OeO 
24e0 16.0 35.0 OeO o.o 
OeO OeO o.o o.o o.o 
OeO OeO o.o OeO o.o 
leO o.o o.o OeO OeO 
5e0 o.o 6.0 7e0 a eo 
9e0 OeO o.o o.o OeO 
lleO 

RUN 
OeO 

WITH AVERAGE 
OeO 

FLO\tJ 
12.0 

CONDITIONS IN 1969 
OeO 





2. 0 0 0 7. 7 03 141384.741 25. 0 0 0 5. ·o o o 
1413731. 1>37 5, 0 0 0 147.109 86. 8 6 0 22 0. ~ 0 3 

279.356 126,522 68,835 84. 0 0 0 14.089 
2 7 , S6 0 0. 0 0 0 7.000 11.200 s.eoo 
77. 048 • 0 13 141.373 o. 0 0 0 0 •.o0 0 
o.ooo 28.001 1.875 8,484 o.ooo 

12. cou 7. 7 0 3 o.ooo 25. 0 0 0 5.000 o.ooo 0. 0 0 0 o.uoo o. 0 0 0 o.ooo o.ooo 0. 0 0 0 o.ooo o. 0 0 0 o.ooo o.ooo 0. 0 0 0 o.ooo 0. 0 0 0 o.ooo o.ooo o. 0 0 0 o.ooo o. 0 0 0 o.ooo o.ooo 0. 0 0 0 o.ooo o. 0 0 0 c.ooo 
~$ $$$ FINAL OUTPUT STRE~MS 'FOR MODULE 2 - SCFiEEN1 $$ ~ $ ~ 

3 • u0 0 7. 7 03 141384.159 25. 0 0 0 4.500 
14137~1.237 5. 6 0 0 141.050 86. 8 c0 213 .131 

266.632 113.797 0 8. 835 8l+e 0 0 0 14.089 
21.900 0. 0 0 0 7. 00 0 11. 2 0 0 s.aoo 
77. 048 • 0 13 141.373 o. 0 0 0 o.ooo o.ooo 28,0 01 1.875 6.484 o.ooo 

U$$$ FINAL OUTPUT STREAMS FOR MODULE 3 - GRIT1 $$$$$ 

4. 0 0 0 7. 7 0 3 141384.159 25. 0 0 0 4.000 

1413731.2J7 5. 6 0 0 141.050 86,8(:0 21.! .131 


251,669 113.797 53.872 84. 0 0 0 14.089 

21.90( o. 0 0 0 7.000 11.200 s.aoo 
77. 048 • 013 141.373 o. 0 0 0 o.ooo 
o.ooo 28.0 01 1.875 8.484 o.coo 

$$$$$ FINAL OUTPUT STREAMS FOR MODULE 7 - CCNT02 $$~~~ 

8. 0 0 0 8 .s 85 97938.673 25. 0 0 0 5 e 50 0 
975565.103 0. 0 0 0 18c2.428 4.291 142 3. 7 3 7 

9310.721 3818.087 5492.634 o. 0 0 0 637.072 
1181. 065 o. 0 0 0 o.ooo c. 0 0 0 .001 

3. 398 • 8 92 97.556 o. 0 0 0 o.ooo o.ooo ,053 33.719 5.9S7 o.uoc 
9. 0 0 0 8.5 85 2288.455 25. 0 0 0 5. 50 0 

22795.252 0. 0 0 0 42os583 .100 33.2€:7 
217.556 89.214 128.342 o. 0 0 0 14.€86 

27.597 0. 0 0 0 u.ooo o. 0 0 0 .tiOO 
.• 079 • 0 21 2.280 o. 0 0 0 o.ooo 

0 • 0 c c • 0 01 .788 .140 o.ooo 
1$$$$ FINAL OUTPUT STREAMS FOR MODULE 4 - AC1SL1 $$ $~~ t-V 

w5. 0 0 0 8,5 85 239322e029 25, 0 G 0 2.500 
~ 

2389296.340 17.105 1880.367 10.510 1476.276 
9557.206 3926.100 5630.506 o. 0 0 0 65 2. e1 o 
1210.113 0. 0 0 c 6.934 o. 0 0 0 .oo:: 

8. 324 2.183 238.930 o. 0 0 0 a. coo o.ooc .129 82.578 14.687 o.coo 
$$$$$ FI~AL OUTPUT STREAMS FOR MODULE 5 - SECLAR1 $$$1 ~ 

6. 0 00 e.5 85 139076.643 25.000 1.~00 
13907c0.532 0. 0 0 0 8.922 6.117 11.3 95 

.. -· --· ~-.. ...... ,,_ ....... ·--~-- ~- ..•-.. '
• w ---· -~- ~. -· •• ·.' -·--'"-'---'---'-·•' ----~., • -'"''-'---" ~ ···- .• ,,_ ··-·-.' 
~-= 



14.364 
1. 822 
4. 845 
o.ooo 

7. 0 0 0 
998360.390 

9528.279 
1208.291 

3.478 
o.ooo 

13.000 
175.418 

14.562 .uoo 
• 0 01 

0. 0 0 0 

i$$$$ FINAL 

7. 0 0 0 
998360.390 

9528.279 
1208.291 

3. 47 e 
o.eoo 

i$$$$ FINAL 

8. 0 0 0 
975561.112 

9310.685 
j180. 698 

3. 399 
0. 0 00 

9. 0 0 0 
22799.278 

217.595 
27. 59 3 

• 079. 
0. 0 0 0 

~$ $$$ FINAL 

10.000 
13 733 .153 

21.75~ 
2.759 

• 048 
o.ooo 

11.000 
9066.125 
195.83~ 

24.834 
• 032 

0. 0 0 0 

5.8 89 8.475 
o. 0 0 0 o.ooo 
1.2 71 139.076 

• 0 75 48.067 

8, 58 s 100227.123 
0. 0 0 c 1864.510 

3906.2 50 5622.030 
0. 0 0 0 o.ooo 
.912 
• () 54 

99,83E' 
~4.505 

8.5 85 18.263 
0,0 IJO 

14.561 
6,935 

.001 
o. o a o 6.934 

• 0 0 0 .016 
• 0 0 0 .006 

OUTPUT STREAMS FOR MODULE 

8.5 85 100227.123 
0. 0 0 0 1864.510 

390E.250 5622.030 
o. 0 0 0 o.ooo 
.9 12 9 9. 836 
• 0 5 Lt 34.505 

OUTPUT STRE~MS FOR MOOUL~ 

8.5 85 97938.264 
0. 0 0 0 1821.931 

3817.044 5493,641 
o. 0 0 0 u.uuo 
.8 91 97.556 
.053 33.717 

8.5 85 2288.859 
o. u 0 IJ 42.579 

89.206 128.389 
0. 0 0 0 o.ooo 

• 0 21 2.280 
• 0 01 .788 

OUTPUT STREAMS FOR MODULE 

a. 58 s 1374.208 